Owner’s Manual

Fixed Flat Screen
Wall Mount

MODEL: DWF2655X

T 1IN

/0
T:) ﬂl:ﬂ:}m:

| |

I :
:)-%3( ) ( ) ( :é%

0 0

9 I

Espanol 8 ¢ Francais 15 ¢ Pycckuni 22 < Deutsch 29

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS INJURY OR
PROPERTY DAMAGE MAY OCCUR!

200x200/300X300
400X200/400x400

PROTECT YOUR INVESTMENT!

Register your product for quicker service
and ultimate peace of mind.
You could also win an ISOBAR6ULTRA
surge protector—a $50 value!

www.tripplite.com/warranty

TRIPPLITE ©

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2014 Tripp Lite. All rights reserved.

14-04-248-933327.indb 1 5/6/2014 2:57:52 PM



NOTE: Read the entire instruction manual before you start installation and assembly.

/\ WARNING

* Do not begin the installation until you have read and understood the instructions
and warnings contained in this manual. If you have any questions regarding any
of the instructions or warnings, please visit www.tripplite.com/support.

This mounting bracket was designed to be installed and utilized ONLY as
specified in this manual. Improper installation of this product may cause damage
or serious injury.

* This product should only be installed by someone of good mechanical ability,
with basic building experience and a full understanding of this instruction
manual.

Make sure that the mounting surface can safely support the combined load of
the equipment and all attached hardware and components.

* |If mounting to wood wall studs, make sure that mounting screws are anchored
into the center of the studs. The use of a stud finder is highly recommended.

* Always use an assistant or mechanical lifting equipment to safely lift and position
equipment.

* Tighten screws firmly, but do not over-tighten. Over-tightening can damage the
items, greatly reducing their holding power.

* This product is intended for indoor use only. Using this product outdoors could
lead to product failure and personal injury.

Warranty & Warranty Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects
in material and workmanship for a period of 5 years from the date of initial purchase. If the product should

prove defective in material or workmanship within that period, Seller will repair or replace the product, in its sole
discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE,
ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY

SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES,
INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY
PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND CONSEQUENTIAL
DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not
allow the exclusion or limitation of incidental or consequential damages, so the above limitations or exclusions
may not apply to you. This warranty gives you specific legal rights, and you may have other rights which vary from
jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate
or safe for the use intended. Since individual applications are subject to great variation, the manufacturer makes
no representation or warranty as to the suitability or fithess of these devices for any specific application.

WARRANTY REGISTRATION

Visit www.tripplite.com/warranty today to register the warranty for your new Tripp Lite product. You'll be
automatically entered into a drawing for a chance to win a FREE Tripp Lite product!*

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.
Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.

2

14-04-248-933327.indb 2 5/6/2014 2:57:52 PM



Component Checklist

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to
installing. If any parts are missing or faulty, visit www.tripplite.com/support for service.

M5X10 (x4)

Package M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ i i)
M8X30 (x4) Washer (x4) Small Spacer (x8) Big Spacer (x4)
Package W

Ermmm =g (©)
)

Anchor Bolt (x4 Concrete Anchor (x4) D6 Washer (x4)

14-04-248-933327.indb 3 5/6/2014 2:57:52 PM



1. Assemble the Wall Plate

M5X10—¥ Q
m (=
=

2a. Mount on Wood Stud Wall
’ = il

Find and mark the
exact location of
mounting holes |2

.

Tﬂ 4.5mm
(2 3/16") ||

<

asher
'd N\
r@+——Anchor Bolt = || =D || =D
O——
Screw the

assembled wall
plate onto the wall

/\ WARNING

* Make sure that mounting screws are anchored into the center of the studs.
Use of a stud finder is highly recommended.

* Installers are responsible to provide hardware for other types of mounting situations.

* Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

14-04-248-933327.indb 4 5/6/2014 2:57:52 PM



V4= E=

Mark the
exact location of
mounting holes

Drill pilot holes

' Y
=l || =3 || =
D6 Washer

Concrete Anchor

Anchor Bolt

Screw the
assembled wall
plate onto the wall

/\ WARNING

* When installing wall mounts onto a concrete masonry unit (also known as a CMU or
“cinder block”), verify that the actual concrete thickness is at least 35mm (1-3/8”)
in order to hold the concrete anchors. DO NOT DRILL INTO MORTAR JOINTS! Be sure
to mount the assembled wall-mount plate with the included concrete anchors, D6
washers and anchor bolts onto solid sections of the blocks. The solid sections can
generally be found 25mm (1”) toward the middle of the block from either end. An
electric drill on a slow setting is suggested to drill the hole rather than a hammer
drill so as to avoid breaking out the back of the hole when entering a hollow section.

* Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

14-04-248-933327.indb 5 5/6/2014 2:57:54 PM



3. Install Adapter Brackets

3-1 For Flat Back Screen

v b e BB
&=

Note: Choose appropriate screws, washers and spacers (if
necessary) according to the type of screen.

* Position the adapter brackets as close as possible to the
center of the display.

 Screw the adapter brackets onto the display.

Firmly secure all screws. Do not over-tighten.

3-2 For Recessed Back Screen or to Access A/V Inputs

14-04-248-933327.indb 6 5/6/2014 2:57:54 PM



4. Hang Display onto the Wall Plate
Wall _ Wall
-

/-;-
ni/

®

\

\

~
AN

[
/

Safety Clamp

* Using an assistant or mechanical lifting equipment, hook the display with attached adapter brackets over the
top of the mounted wall-plate.

¢ Push the safety clamps on the bottom of the adapter brackets upward and tighten the two screws to lock
each bracket to the wall-plate.

Maintenance

¢ Check that the bracket is secure and safe to use at regular intervals (at least every three months).
* Please visit www.tripplite.com/support if you have any questions.

Excellence.

TRIPP.LITE ®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

7

14-04-248-933327.indb 7 5/6/2014 2:57:55 PM



Manual del Propietario

Soporte Fijo para
Instalacion en la Pared

de una Pantalla Plana
MODELO: DWF2655X

1IN )
i i\
]
T:) ﬂ]:} I ¢ :})qi
Hﬂ
0
0 0
T g:) (e— D « g )
e I
J 3

English 1 * Francais 15 ¢ Pycckun 22 e« Deutsch 29
PRECAUCION: NO EXCEDA LA CAPACIDAD MAXIMA DE CARGA INDICADA.
iPUEDE OCURRIR UNA LESION SEVERA O DANO A LA PROPIEDAD!

O\ 200x200/300X300 26 - 55
¢/ 400X200/400x400 pulg.
A o
TRIPP-LITE
D ~——

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2014 Tripp Lite. Todos los derechos reservados.

14-04-248-933327.indb 8 5/6/2014 2:57:56 PM



NOTA: Lea completo el manual de instrucciones antes de iniciar la instalacion y ensamble.

/\ ADVERTENCIA

No inicie la instalacién hasta que haya leido y entendido las instrucciones y
advertencias contenidas en este manual. Si tiene algunas preguntas con respecto a
alguna de las instrucciones o advertencias, visite por favor www.tripplite.com/support.

El soporte de instalacion fue disenado para instalarse y usarse SOLAMENTE como se
especifica en este manual. La instalacién incorrecta de este producto puede causar
danos o lesiones severas.

e Este producto debe ser instalado Unicamente por alguien con una buena habilidad
mecanica, experiencia basica de construccion y un entendimiento completo de este
manual de instrucciones.

Cercibrese que la superficie de instalacion pueda soportar con seguridad la carga
combinada de todo el hardware y componentes instalados.

Si se instala en paredes con entramados de madera, cerciérese que los tornillos de
instalacion estén anclados en el centro de los montantes. Es muy recomendable el
uso de un detector de montantes.

Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y colocar
el equipo con seguridad.

Apriete los tornillos firmemente pero no en exceso. Apretar excesivamente los tornillos
puede danar los componentes, reduciendo grandemente su capacidad de soporte.

* Este producto esta disefiado para usarse solo en interiores. El utilizar este producto
en exteriores podria conducir a fallas del producto y lesiones personales.

Garantia Limitada por 5 Ahos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esta
libre de defectos en material y mano de obra por un periodo de 5 anos a partir de la fecha de compra inicial. Si
el producto prueba ser defectuoso en material o mano de obra dentro de ese periodo, el vendedor reparara o
reemplazaréa el producto a su entera discrecion.

ESTA GARANTIA NO APLICA AL DESGASTE NORMAL O A DANOS RESULTANTES DE ACCIDENTES, MAL USO,
ABUSO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS DE LA ESTIPULADA AQUI.
EXCEPTO A LA EXTENSION PROHIBIDA POR LA LEY APLICABLE, TODAS LAS GARANTIAS IMPLICITAS, INCLUYENDO
TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN DURACION AL PERIODO

DE GARANTIA ESTABLECIDO; Y ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES Y
CONSECUENCIALES. (Algunos estados no permiten limitaciones en cuanto al periodo de duracién de una garantia
y algunos estados no permiten la exclusion de limitacién de dafos incidentales o consecuenciales, de modo que
las limitaciones anteriores pueden no aplicar para usted. Esta garantia le otorga derechos legales especificos y
usted puede tener otros derechos que pueden variar de una jurisdiccion a otra).

ADVERTENCIA: Antes de usarlo, cada usuario debe debe tener cuidado al determinar si este dispositivo es
adecuado o seguro para el uso previsto. Ya que las aplicaciones individuales estén sujetas a gran variacion, el
fabricante no garantiza la adecuacion de estos dispositivos para alguna aplicacion especifica.

Tripp Lite tiene una politica de mejora continua. Las especificaciones estan sujetas a cambio sin previo aviso.

14-04-248-933327.indb 9 5/6/2014 2:57:56 PM



Accesorios y Partes Incluidas En El Empaque

IMPORTANTE: Antes de instalar, cerciérese de haber recibido todas las partes de acuerdo a la lista
de comprobacion de componentes. Si cualquier parte esta faltante o danada,
visite www.tripplite.com/support para solicitar servicio.

M5X10 (x4)

Paquete M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ i i)
M8X30 (x4) Arandela (x4) Espaciador Pequeno (x8) Espaciador
Grande (x4)
Paquete W

Ermmm =g (©)

Tornillo de Anclaje (x4) Taquete (x4) Arandela D6 (x4)

10

14-04-248-933327.indb 10 5/6/2014 2:57:56 PM



1. Ensamble la Placa de Pared

2a. Instalacion en Pared con Entramado de Madera

Y= /3

ela D6

el _55mmI[l 1 —
T2 171y

(=

THIMIES |

B Tornillo de Anclaje

Encuentre y marque
la posicion exacta
de los orificios de

instalacion

Barrene los orificios piloto

/\ ADVERTENCIA

Cerciorese que los tornillos de instalacion estén anclados en el centro de los montantes.

Es muy recomendable usar un detector de montantes.

s N

@——

Atornille la placa
de pared montado
en la pared

Los instaladores son responsables de proporcionar los accesorios para otros tipos de

soluciones de instalacion.

Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada del equipo y los accesorios y componentes agregados.

14-04-248-933327.indb 11

5/6/2014 2:57:56 PM



2h. Instalacion sobre Ladrillos Solidos o Bloques de Concreto

Marque la
posicion exacta
de los

orificios de
instalacion

Barrene los
orificios piloto

Arandela D6
Taquete = || =D || (E=D

Tornillo de Anclaje

Atornille la
placa de pared
montado en la
pared

/\ ADVERTENCIA

« Al instalar soportes de pared en una unidad de mamposteria de concreto (conocida
también como bloques de concreto), verifique que el espesor real del concreto sea de
al menos 35 mm (1-3/8”) a fin de sujetar los anclajes para concreto. iNO TALADRE EN
LAS UNIONES DE MORTERO! Aseglrese de instalar la placa de pared ensamblada con
los taquetes para concreto, arandelas D6 y tornillos de anclaje incluidos en las secciones

solidas de los bloques. Las secciones solidas pueden encontrarse generalmente a 25
mm (1”) hacia el centro del bloque en cada extremo. Se sugiere utilizar un taladro
eléctrico a baja velocidad para barrenar el orificio en vez de un rotomartillo para evitar
rotura de la parte posterior del orificio al entrar en una seccién hueca.

Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada del equipo y los accesorios y componentes agregados.

14-04-248-933327.indb 12 5/6/2014 2:57:57 PM



os Soportes del Adaptador

3-1 Para Pantalla con Respaldo Plano

% | %] I [%] M5X14
v 4 x Y my M6X14
-~ s M8X20 \
: @

Nota: Elija los tornillos, arandelas y espaciadores (si fueran
necesarios) apropiados de acuerdo al tipo de pantalla.

¢ Coloque los soportes del adaptador tan cerca como sea
posible al centro de la pantalla.

* Atornille los soportes del adaptador a la pantalla.

Asegure firmemente todos los tornillos.
No apriete excesivamente

3-2 Para Pantalla con Respaldo con insertos empotrados o para Acceder a Entradas de A/V

Espaciagor
— Pequen0

14-04-248-933327.indb 13 5/6/2014 2:57:57 PM



4. Cuelgue la pantalla en la Placa de Pared

Pared _ Pared

=

<
7\

ﬂ

\

\ (e
ks o/

/
/

Abrazadera de éeguridad

¢ Usando un ayudante o equipo mecénico de elevacion, cuelgue la pantalla con los soportes adaptadores
acoplados sobre la parte superior de la placa de pared instalada.

* Empuje hacia arriba las abrazaderas de seguridad en la parte inferior de los soportes adaptadores y apriete
los dos tornillos para asegurar cada soporte a la placa de pared.

Mantenimiento

* Compruebe a intervalos regulares (al menos trimestralmente) que el soporte esté bien instalado y sea
seguro para usarse.

« Si tiene alguna pregunta, visite por favor a www.tripplite.com/support.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

14

14-04-248-933327.indb 14

5/6/2014 2:57:59 PM



Manuel de l'utilisateur

Ecran plat fixe

Montage mural
MODELE : DWF2655X

i |
] =
— [ [|[UPD C ) C VST
(0}
0] 0
0 (0}
7 %:) - Y — % pi
@@) J:® Jl
0] 0
0 0

English 1  Espainol 8 ¢ Pycckun 22 « Deutsch 29

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE MAXIMUM INDIQUEE.
DES BLESSURES GRAVES OU DES DOMMAGES MATERIELS RISQUENT DE SE PRODUIRE!

4\ 200x200/300X300 26 - 55 po
/) 400X200/400x400 (66 - 140 cm)
Al o -
l ‘ ‘ I Manufacturing
- ‘ , Excellence.

1111 W. 35th Street, Chicago, IL USA 60609 * www.tripplite.com/support
Droits d'auteur © 2014 Tripp Lite. Tous droits réservés.

14-04-248-933327.indb 15 5/6/2014 2:57:59 PM



REMARQUE : Lire le manuel d'instructions en entier avant de commencer l'installation et I'assemblage.

/\ AVERTISSEMENT

* Ne pas commencer linstallation avant d'avoir lu et compris les instructions et les
avertissements contenus dans le présent manuel. Si vous avez des questions concernant
les instructions ou les avertissements, veuillez visiter www.tripplite.com/support.

Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT tel que
spécifié dans le présent manuel. Une mauvaise installation de ce produit pourrait
causer des dommages ou des blessures graves.

e Ce produit ne devrait étre installé que par une personne ayant de bonnes aptitudes
en mécanique et une expérience de base en construction de méme qu’une pleine
connaissance du présent manuel d’instructions.

S’assurer que la surface d’appui peut supporter sans risque la charge combinée de
I'équipement et de tout le matériel et composants attachés.

¢ Si le produit est monté sur des montants muraux en bois, s'assurer que les vis de
montage sont ancrées au centre des montants. Il est fortement recommandé d'utiliser
un localisateur de montants.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage mécanique
pour soulever et positionner I'équipement sans risque.

Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait de les
endommager, réduisant considérablement leur résistance a I'arrachement.

e Ce produit est prévu pour étre utilisé a l'intérieur uniquement. L'utilisation de ce produit
a l'extérieur pourrait entrainer une défaillance du produit et des lésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit que ce produit, siil est utilisé conformément a toutes les instructions applicables, est exempt de
tous défauts de matériaux et de fabrication pour une période de 5 ans a partir de la date d'achat initiale. Si le produit
s'avere défectueux en raison d'un vice de matériaux ou de fabrication au cours de cette période, le vendeur s'engage a
réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE SAPPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UN ACCIDENT, D'UNE
MAUVAISE UTILISATION, D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR NE DONNE AUCUNE GARANTIE EXPRESSE
AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE ’
INTERDITE PAR LA LOI APPLICABLE, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES DE QUALITE
MARCHANDE OU D'ADAPTATION, SONT LIMITEES A LA PERIODE DE GARANTIE CI-DESSUS ET CETTE GARANTIE EXCLUT
EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas de limitations sur la
durée d'une garantie implicite, et certains Etats ne permettent pas l'exclusion ou la limitation des dommages fortuits

ou consécultifs, de sorte que les limitations ou exclusions susmentionnées peuvent ne pas s'appliquer a vous. Cette
garantie vous donne des droits lIégaux spécifiques, et vous pouvez avoir d'autres droits qui varient selon la juridiction).

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant l'utilisation si cet appareil est approprié,
adéquat et sOr pour l'usage prévu. Puisque les utilisations individuelles sont sujettes a des variations importantes, le
fabricant ne fait aucune déclaration ou garantie quant a l'aptitude ou l'adaptation de ces dispositifs pour une application
spécifique.

La politique de Tripp Lite en est une d'amélioration continue. Les spécifications sont sujettes a changement sans
préavis.

16

14-04-248-933327.indb 16 5/6/2014 2:57:59 PM



Liste de vérification des composants

IMPORTANT : Veuillez vous assurer d'avoir regu toutes les pieces conformément a la liste de
vérification des composants avant de procéder a linstallation. Si des pieces sont
mangquantes ou défectueuses, visitez www.tripplite.com/support pour obtenir de l'aide.

M5X10 (x4)

Emballage M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ i i)
M8X30 (x4) Rondelle (x4) Petite entretoise (x8) Grande entretoise (x4)
Emballage W

oy S (©)

Boulon d'ancrage (x4) Ancrage a béton (x4) Rondelle D6 (x4)

17

14-04-248-933327.indb 17 5/6/2014 2:57:59 PM



1. Assembler la plaque murale.

2a. Montage sur des montants muraux
ﬁ% r=a | ; [ ?25 FZHIT H B
e [fo =/ : :
s i R st
®— / l l I (2 3/16")

Trouver et marquer

I'emplacement
exact des trous |2

de montage.

elle D6 S N
Percer des avant-trous.
'd N\

p— Boulon = || = || =

d'ancrage

@——

Visser la plaque
murale assemblé
au mur.

/\ AVERTISSEMENT

 S'assurer que les vis de montage sont ancrées au centre des montants.
Il est fortement recommandé d'utiliser un localisateur de montants.

* Les installateurs sont responsables de fournir la quincaillerie pour tout autre type de
situations de montage.

* Les installateurs doivent s'assurer que la surface d'appui va supporter sans risque la
charge combinée de I'équipement et de tout le matériel et composants attachés.

14-04-248-933327.indb 18 5/6/2014 2:58:00 PM



Marquer
I'emplacement
exact des trous
de montage.

Percer des
avant-trous.

Rondelle D6
Ancrage & béton =l || =3 || =

Boulon
d'ancrage

Visser la
plaque murale
assemblé au
mur.

/\ AVERTISSEMENT

* Lorsque les montages muraux sont installés sur un élément de magonnerie en béton
(également appelé bloc de béton ou « bloc de béton de machefer »), vérifier que
I’épaisseur réelle du béton est d’au moins moins 35 mm (1-3/8 po) afin que le béton
puisse supporter les ancrages a béton. NE PAS PERCER DANS LES JOINTS DE MORTIER!
S’assurer de monter la plague murale assemblée avec les ancrages a béton, les
rondelles D6 et les boulons d’ancrage inclus dans les sections solides des blocs. Les

sections solides se trouvent habituellement a 25 mm (1 po) vers le milieu du bloc a
partir de chaque extrémité. |l est suggéré d’utiliser une perceuse électrique pour percer
un trou plutot qu’un marteau perforateur afin d’éviter d’endommager I'arriere du trou en
présence d’'un espace vide.

* Les installateurs doivent s'assurer que la surface d'appui va supporter sans risque la
charge combinée de I'équipement et de tout le matériel et composants attachés.

14-04-248-933327.indb 19 5/6/2014 2:58:00 PM



er les supports d'adaptateur.

3-1 Pour les écrans a dos plat

% M5X14
b Y
y D M8X20 \
(O]

Remarque : Choisir les vis, les rondelles et les entretoises
appropriées (le cas échéant) en fonction du type d'écran.

* Positionner les supports d'adaptateur aussi pres du centre
de I'écran que possible.

 Visser les supports d'adaptateur sur I'écran.

A Serrer fermement toutes les vis. Ne pas trop serrer.

3-2 Pour les écrans a dos encastré ou entrées d'acces A/V

S

entretof

14-04-248-933327.indb 20 5/6/2014 2:58:01 PM



4. Suspendre l'écran sur la plaque murale.

Mur _ Mur _
& \

— g

\

i
7\

/
/

- Bride de sécurité

* Faire appel a un assistant ou utiliser de I’équipement de levage mécanique pour accrocher I'écran avec les
supports d’adaptateur sur le dessus de la plaque montée au mur.

* Pousser les bagues de sécurité dans le fond des supports d’adaptateur vers le haut et serrer les deux vis pour
verrouiller chaque support a la plague murale.

Entretien
 Vérifier a intervalles réguliers que le support peut étre utilisé de fagon slre et sécuritaire

(au moins tous les trois mois).
* Veuillez visiter www.tripplite.com/support si vous avez des questions.

Excellence.

TRIPPLITE ©®

1111 W. 35th Street, Chicago, IL USA 60609 * www.tripplite.com/support
21

14-04-248-933327.indb 21 5/6/2014 2:58:01 PM



P)’KOBOACTBO nojib3oBatenda

HacTeHHbIN MOHTAX

HenoABUMHOIO MNIOCKOro SKpaHa
MOZAE/Nb: DWF2655X

/0 [
| !l‘ |
O (D> C ||V
0]
(0) 0]
0) (0)
ST 5 o 9
— @ @
vg a Jz ) JI
0) 0
0 0)

English 1 < Espanol 8 ¢ Francais 15 ¢ Deutsch 29

BHMAHWE! HE PEBBILIAIATE MAKCUMANBHO Z10MYCTUMBIA BEC. 3TO MOMET NPUYUHWUTD CYLLECTBEHHbI BPE
3710POBBIO NOAEN UMW MATEPUANBHBIV YLLIEPB!
2655 QO

R $
TRIPP.LITE ®

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support

OxpaHsetca aBTopckum npasom © 2014 Tripp Lite. [lepeneuatka 3anpeLuaetcs.

14-04-248-933327.indb 22 5/6/2014 2:58:01 PM



MPUMEYAHME. Mepen Hauanom ycTaHoBKY v COOPKI MOAYNA BHUMATENbHO U3yyuTe BCe pasaenbl pyKoBOACTBA.

/\  BHUMAHME

«He HaumHaiiTe ycTaHOBKY /0 TeX 1op, OKa He 03HaKOMUTECb CO BCeMIA YKa3aHUAMM U IPEaYMPEXIEHNAMY, U3N0XKEHHbIMIA
B HACTOALLIEM PYKOBOACTBE, 1 He MoiiMeTe X CMbICII. B Cyuae BO3HUKHOBEHIA Y BaC KaKyX-N160 BOMPOCOB OTHOCUTENLHO
Mio6bIX yKa3aHuii Wi NpeaynpexaeHuii NpuraLLaem Bac MOCETUTb CTpaHULy www.tripplite.com/support.

+ 3T0T MOHTaXHbIi KDOHLLTEIiH peSHa3HaueH ANA YCTaHOBKM 1 ncnosib3oBatuA TONIbKO B cooTBeTCTBYM C yKa3aHUAMY,
V3I0EHHBIMU B HACTOSILLIEM PYKOBOACTBE. HenpaBusibHas YCTaHOBKa AaHHOTO MOJYJIAl MOET PUBECTI K NPUYMHEHNI0
MaTepUanbHOro yiep6a Ui CyLLeCTBEHHONO BPeza 350POBbI0 Ntofeii.

+ YcTaHoBKa ZJaHHOrO M3AeNs J0MKHA MPOM3BOANTHCA TONbKO CMIELMANUCTOM € 0CTATOYHOI TEXHIECKOI KBannuKaLivelt
11 6330BbIMU HABbIKaMIA CTPOUTENbCTBA, B MOSIHOI Mepe NOHVMAKOLLM CMbICT MHGOPMALIAN, U3NOMEHHON B HACTOALLEM
PYKOBOACTBE.

«  YbenuTecb B TOM, 4TO MOHTaKHasA MOBEPXHOCTb MOXET C 3anacoM BbIAEPKNBATb CYMMAPHYH Harpy3Ky, C03jaBaemyio
060pyD,OBaHVIEM W BCEMU BXOAALLMMI B KOMMIEKT IETANIAMM OCHACTKIA 11 APYrMIA KOMIOHEHTaMI.

« B anyuae moHTaxa c KpenneHem K AepeBaHHbIM JeMeHTaM CTEHOBOTO Kapkaca CIeyeT 06ecneunTs BBEPTbIBaHNe
KpeneXHbIX BIHTOB 110 LIEHTPY TakuX JIeMeHTOB. B 3ToM ciyuae pekomeHzyeTca UCroNb30BaHue AeTeKTopa
HEOfIHOPOAHOCTEf.

« [Ina 6e3onacHoro nofbema n HaeXalLiero pasmeLLeris 060pyA0BaHIsA 06513aTeNbHO 06paLLaiiTech 3a MOMOLLbH) WK
N0/b3YVTeCh MEXaHNUECKVMM FPY30M0ABEMHbIMM CPEACTBAMM.

+  BuHTbl C1eAyeT 3aTAruBatb NN0THO, HO HE NEPEeTArBan Ux. I'IepemrMBaHMe MOXET NPUBECTU K NOBPEXAEHII0 KPENEXHDIX
[eTaneii, Yto 3HauUTeNbHO YXYALLUT NPOYHOCTb KPeneHna.

- [laHHoe U3genve npegHa3HaueHo AnA UCNob30BaHIA TONbKO B 3aKPbITbIX MoMeLLeHNAX. cnonb3oBaHie JaHHOO M3Lenya
Ha OTKPbITOM BO3AYXe MOXET NPUBECTU K €70 BbIXOAY U3 CTPOSA Y MPUYMHEHVH BPEAA 3A0POBbHO Mioieli.

lapaHTuiiHble 06A3aTenbCTBa

YcnoBusA 5-neTHeil orpaHNYeHHON rapaHTUn

I'Ipo,uaseu TapaHTUpYeT OTCYTCTBIE N3HAYANbHBIX I.'lE¢EKTOB Matepuana i U3rotofeHia B TeueHue 5 1eT C MOMeHTa nepBoii NOKYMKY AaHHOT0 U3aenina
PN YCNOBUK €ro UCnosib30BaHNA B COOTBETCTBUI (O BCEMM M KHemy'y B Cnyyae np KaKvx-n6o ue¢emos martepuana unm
113TOTOBAEHNA B TeYeHVe yKazaHHoro nepuoaa lpogaseL| 0CyLUeCTBAAET PEMOHT WA 3aMeHy AAHHOTO U3AeNNA UCKNIOUNTENbHO N0 CBOEMY YCMOTPEHNH0.

JEACTBUE HACTOALLIEW FAPAHTV HE PACTIPOCTPAHAETCA HA (YA ECTECTBEHHOIO M3HOCA WMV MOBPEXJEHIA B PE3Y/IBTATE ABAPUY, HEHALTEXALLIENO
J1CNONb30BAHIA, HAPYLLEHIA MPABW SKCTINYATALIAV UMW XATTATHOCTI. IPOAABEL| HE MPELOCTABAET HUKAKIX ABHO BbIPAMEHHbIX TAPAHTUIA 3A
WNCKMOYEHNEM MPAMO U3NOXKEHHO B HACTOALLEM JIOKYMEHTE. 3A UCKIIHOYEHWEM CITYYAEB, 3ATIPELLEHHbIX JEVICTBYIOLIMM 3AKOHOLATENbCTBOM,

BCE NOJPA3YMEBAEMBIE TAPAHTIAM, BKTIOYAA BCE TAPAHTUW MPUTOAHOCTYA ANIA POLAXM UM UCMONb30BAHNA N0 HASHAYEHNIO, OTPAHUYEHBI 110
MPOAOMKMUTENBHOCTY EACTBIAA BbILIEYKA3AHHBIM TAPAHTUVHbIM CPOKOM; KPOME TOTO, 13 HACTOALLIEW TAPAHTHY ABHbIM OBPA30M MCKMIOYAIOTCA BCE
MOBOYHBIE, CNYYAVHDIE 1 KOCBEHHBIE YBBITKM. (B HekoTopbIX wTaTax He fonyckaeTca OrpaHnyeHuii Ha npopy TENbHOCTb AeICTBIA TeX WM UHbIX
1I0Apa3yMeBaeMbIX rapaHTHii, a B HEKOTOPbIX - IICKIIK0UeHIie WA OrpaHiyeHMe pa3mepa NOBOUHbIX Wi KOCBEHHbIX YObITKOB. B 3TX CTyuanX BbiLLIEU3NOXKEHHbIE
OPaHYEHIA UK UCKMIOYEHIA MOTYT Ha BAC He PaCpoCTpaHATLCA. HacToALan rapaHTUA NpeAoCTaBNIAET BaM KOHKPETHblE lopiaMyeckie Npasa, a Habop Apyrux
BALLIX NIPAB MOXET ObITb Pa3NMYHbIM B 3aBUCIMOCTY OT FOPUCAVKLIAK).

BHUMAHWE! [lo Hauana ncnonb3oBaHWA aHHOrO YCTPOIACTBa NONb30BaTeNb J0MKeH YOEAUTLCA B TOM, UTO OHO ABNAETCA MPUTOAHBIM, COOTBETCTBYIOLMM
unv 6e3onacHbIM AnA NPeAnonaraemoro npumeHeHua. B (a3 ¢ 6onbiumm p i KOHKPETHBIX 1} HIiA np Tefb He AAeT Kakux-nibo
3aBepeHwii WM rapaHTUil OTHOCUTENBHO NPUTOAHOCTI aHHbIX U3AENMNiA ANA KAKOr0-N160 KOHKPETHOr0 NPUMEHEHIA W UX COOTBETCTBUA KaKIM-N160
KOHKPETHbIM Tpe60BaHMAM.

Komnatua Tripp Lite noctoanHo cc
yBEAOMIEHUS.

TBYET (BOI0 NPOAYKL B cBA31 € 3TUM BO3MOXKHO M3MeHeHe TeXHUYECKIX XapaKkTepucTuk 6e3 npefBapuTeNbHOro

23

14-04-248-933327.indb 23 5/6/2014 2:58:01 PM



MepeyeHb KomnneKTauuu

BHUMAHUE!

[lepen Hayanom yctaHoBKM yﬁenmer B TOM, 4TO BaMV Mo/Ty4eHbl BCE A€Ta/N COrNACHO NepeyHto KoMnieKTaLun.

B criyuae oTcyTCTBIA 1AM NIOBPEXAEHIA KakyX-NIv60 AeTaneii 0BpaTiTecs 3a nomMoLLblo Ha cTpaxmLy www.tripplite.com/support.

YnakoBouHbIil kKomnnekt M

M5X14 (x4) M6X14 (x4)

e O

M8X30 (x4)

LWait6a (x4)

YnakoBouHbIil kKomnnekt W

QRIS

AHKepHblit 6onT (x4)

14-04-248-933327.indb 24

M8X20 (x4)

i

Manas npocraska (x8)

=g

AHKep Ana 6eToHa (x4)

24

M5X10 (x4)

M6X30 (x4)

i)

bonbluas npoctaska (x4)

-/

Lllaii6a D6 (x4)

5/6/2014 2:58:02 PM



1. CMOHTHpYHTe NNACTMHY CTEHOBOrO KpenneHus

MSX10 —
il =
‘

2a. erl’lﬂeHMe K (TeHe C aepeBAHHbIM KapKacom
T 55mml 1 —

Jizalli % i Y

s i R i

OHPEAEHMTQ npasmerbre
TOYHOE MecTonoJoXKeHne
MOHTaXXHbIX 0TBEPCTHI 2

4
=

BbI(BEplIMTe Hanpasnstowue oTBepcTua
s N

@+—— AHKepHbIii GonT = || B || B=D

@——

NpuBuHTUTE
cobpanbl
NNACTUHDI K CTeHe

/N BHUMAHME

« Heobxogumo obecneunTs BBEPTbIBAHME KPENEXHDIX BUHTOB N0 LIEHTPY 3NIEMEHTOB KapKaca.
C3T0¥ LieNblo HACTOATENbHO PEKOMEHAYETCA UCMONb30BaHMUe AeTeKTOPa HEOAHOPOAHOCTEH.

« OTBeTCTBEHHOCTb 33 06ecneyeHme NoAX0AALLEN erl'le)KHOI?l OCHACTKM Anda apyrux CN0Cco00B MOHTaXa BO3/1araeTcs Ha
YCTaHOBLUMKa.

« YCTaHOBLUMK 00A3aH y6eauTbCA B TOM, UTO ONOPHAsA MOBEPXHOCTD C 3aN1acOM BbIAEDKUT CyMMapHYI0 Harpy3ky,
C03aBaeMyt0 060pyAOBaHIEM 1 BCEMY BXOAALMMU B KOMIAEKT ETanAMM 0CHACTKI U APYTiAMM KOMMOHEHTaMIA.

14-04-248-933327.indb 25 5/6/2014 2:58:02 PM



2b. KpenneHue K cnnowiHomy Kupnuuy unu 6eToHHomy 610Ky

B3 Al

PasmetbTe
TOYHOE MeCTononoXeHne
MOHTaXHbIX 0TBEPCTHIA

Iﬂ10m

BbicBepnuTe HanpasnALMe 0TBEPCTUA

\Waii6a D6 = || =D || (=
AHkep Ana 6eToHa

AHKepHblit bonT

MpusunTUTE
cobpanbl
NNAaCTUHBI K CTeHe

/N BHUMAHME

+  [1pu MOHTaXe HaCTeHHDIX KPOHLUTEIHOB Ha OETOHHDIN CTPOUTENbHBII 610K (M3BeCTHbIN TaKkxke kak bCb unn
“lunako6eToHHbIit 610K”) ybeauTecb B ToM, uTo dpakTUUeckas TOLLIMHA 6eTOHa COCTABNAET He MeHee 35 MM C LieNlblo
obecneyeHns Hapnexallei GuKcaLmum aHKepoB AnA beToHa. He BbicBepnnBaiiTe 0TBEPCTYA B LUBAX, 3aMONHEHHbIX
cTpouTenbHbIM pactBopom! [TnacTuHy AnA HacTeHHoro KpenneHua B c6ope 0643aTenbHo CieflyeT MOHTUPOBATH C NOMOLLbH
NOCTaBNAEMbIX B KOMEKTe C Heil aHKepoB AiA 6eToHa, 1waitb D6 1 aHKepHbIX 60/1TOB B CMOLLHDBIX YacTAX 6/10KOB.
CnnowwHble yacTi 06bIYHO HAXOAATCA Ha PacCTOAHMN 25 MM 0T itoboro U3 Kpaes 610ka K ero LeHTpy. Bo 3bexanue
pa3pyLLeHns 3aHeil CTEHKY 0TBEPCTUA NPY NONajaHMN CBEPA B NONYH YaCTb, ANA BbICBEPNMBAHNA OTBEPCTUA
peKoMeHAYeTCA UCNoMb30BaTb NEKTPUYECKyH ApeNb Ha Masoil CKopocTU BpaLLieHna BMecTo nephopatopa.

YcTaHoBLUYK 06513aH Y6eAUTbLCA B TOM, YTO ONOPHAA MOBEPXHOCTb C 3aMacoM BbIAEPXKMT CyMMAapHYIO Harpy3Ky,
0371aBaeMyto 060pyA0BAHUEM U BCEMY BXOAALUMMI B KOMINEKT ETaNAMI OCHACTKM U APYTUMU KOMMOHEHTaMM.

14-04-248-933327.indb 26 5/6/2014 2:58:03 PM



3. 0BUTe NepexofHble KPOHILTEllHbI

3-1 [ina nnockoro 3aHero sKpaHa

% |%I %Z M5X14
v % X _H8 8 M6X14
T8 i M8X20 \
@

LWlaii6a

Mpumeyanue. Boibepute COOTBETCTBYHLLME BUHTBI, LWAiA6bI M NPOCTaBKM (K
Heo6X0AMMOCTY) B COOTBETCTBUM C TUMOM 3KpaHa.

« Pa3mectuTe nepexopHble KPOHLUTEIHbI KaK MOXHO GIKe K LieHTpy Aucnnes.
«  pUBMHTUTE NepexoaHbIe KPOHLLTEHbI K AnCnneto.

[TnoTHo 3atAHuTe Bce BUHTHI. He nepetaruBaiire.

3-2 [InA 3afHero 3KkpaHa, yCTaHOB/EHHOTO 3aMoAIML0, WA ANA NoNyYeHus AOCTYNA K pa3bemam ayauo/BupeoBXoaa

M6X30 ¢
M8X30

WWaii6a
N

APOCTaBKa

27

14-04-248-933327.indb 27 5/6/2014 2:58:03 PM



4. NoBecbTe AncnNNei Ha NNACTUHY ANA KpenieH!s K cTeHe

(reHa

_ (reHa -

ﬂ

\
®
/

/

s
\
ee—]

/
/

[pesoxpaHuTenbHbIi 3axum
« 06paruBLumch 33 WK BOC

b MeXaHI4eckiM MoIbeMHbIM 000pyA0BaHIEM, 3aLienTe AUCTeit C MPUKPETIEHHbIMM K HeMy
NepexofHbIMM KPOHLUTEIHaMI 33 BEPXHUIA Kpaii NPUKPENNEHHOI K CTeHe MOHTXHOI NNacTUHbI.

« [loAHUMUTE NPefoXpPaHUTENbHbIE 3aX%VMbl B HUKHEI YaCcTi NepeXoAHbIX KPOHILTEIHOB U 3aTAHNUTE 4B BIUHTA ANA ¢VIK(aI.lVWI KaX/0ro KPOHLUTEI1Ha Ha
KpenexHoil nnactuxe.

TexHnueckoe o6cnyxnBanme

PerynsipHo (He pexe, 4em pa3 B Tpu MeCALa) NPoBEPAITE HAAEXHOCTb KPENIEHIA KPOHLLTEIH U 6E30MaCHOCTb €70 MCN0Nb30BaHMS.
+ B.cnyyae BO3HUKHOBEHMA Kakux-TuBo BONPOCOB MPUTMaLLIAEM Bac NOCETUTL CTpamLy www.tripplite.com/support.

%

anufacturing
Excellence.

TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support

28

14-04-248-933327.indb 28

5/6/2014 2:58:03 PM



Benutzerhandbuch

Unverstellbarer
Flachbildschirm

Wandmontage
MODELL: DWF2655X

/Il il
!| | =
— |||TPD < QIO ¢ =
0
0 0
J [0) 0]
—OT g:) ( D) ( D¢ g
7% g g g JI
0 ‘10
0 I

English 1  Espanol 8 ¢ Francais 15 ¢ Pycckuu 22

ACHTUNG: DAS ANGEGEBENE MAXIMALGEWICHT DARF NICHT UBERSCHRITI'EN WERDEN.
ES KONNEN SCHWERE KORPERVERLETZUNGEN ODER ERHEBLICHE SACHSCHADEN EINTRETEN!

)
A\ 200x200/300X300 26 - 55 Zoll "
) 400X200/400x400 (66 - 140 cm) E&
Al o -
D ~— e

ellenc

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2014 Tripp Lite. Alle Rechte vorbehalten.

14-04-248-933327.indb 29 5/6/2014 2:58:03 PM



HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation oder Montage beginnen.

/\ WARNUNG

* Beginnen Sie mit der Installation erst, nachdem Sie die Anweisungen und Warnungen
in diesem Handbuch gelesen und verstanden haben. Falls Sie Fragen bezliglich der
Anweisungen oder Warnungen haben, besuchen Sie www.tripplite.com/support.

Die Halterung sollte nur wie in diesem Handbuch angegeben installiert und verwendet
werden. Die unsachgemafe Installation dieses Produkts kann zu Sachschaden oder
schweren Verletzungen fuhren.

Dieses Produkt darf nur von einer Person mit guten Montagefahigkeiten und
Grunderfahrung im Bauwesen montiert werden, die alle Anweisungen in der
vorliegenden Montageanleitung vollstandig verstanden hat.

» Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats sowie
des zugehorigen Materials und samtlicher zugehdriger Komponenten sicher tragen kann.

Stellen Sie bei der Montage an einer Holzwand sicher, dass die Befestigungsschrauben
in der Mitte eines Balkens verankert sind. Wir empfehlen die Verwendung eines
Balkensuchers.

* Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher anzuheben
und zu positionieren.

Die Schrauben fest anziehen, ohne sie zu Uberdrehen. Durch zu festes Anziehen
kénnen die Schrauben beschadigt werden, wodurch die Haltekraft stark reduziert wird.

Dieses Produkt ist nur zur Verwendung in geschlossenen RGumen bestimmt. Die
Verwendung im Freien kann zu Fehlfunktionen und Verletzungen fihren.

5-Jahres-Garantie

Der Verkaufer garantiert fUr einen Zeitraum von flinf Jahren ab Kaufdatum, dass das Produkt weder Material- noch
Herstellungsfehler aufweist, wenn es gemag aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt in
diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkdufer diese Fehler nach eigenem Ermessen
beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER
UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH
DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN VON
DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE GARANTIEN
FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIEDAUER BESCHRANKT.
DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG ENTSTANDENEN SCHADEN AUS.
Da einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder beildufig entstandenen Schaden sowie
den Ausschluss von implizierten Garantien oder die zeitliche Beschrankung einer implizierten Garantie untersagen, sind
die oben genannten Beschrankungen fur Sie moglicherweise nicht zutreffend. Diese Garantie gibt lhnen bestimmte
Rechte. Sie haben jedoch moglicherweise andere Rechte, die abhangig von der Gerichtsbarkeit variieren kénnen.

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Geréat fur den beabsichtigten Zweck geeignet
und und angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kdnnen, Gbernimmt der Hersteller
keine Garantie beztglich der Eignung dieser Gerate fur einen bestimmten Verwendungszweck.

Tripp Lite hat den Grundsatz, sich kontinuierlich zu verbessem. Spezifikationen kénnen ohne Ankiindigung geandert
werden.

30

14-04-248-933327.indb 30 5/6/2014 2:58:04 PM



Komponentenliste

WICHTIG: Uberpriifen Sie vor der Installation, ob alle in der Komponentenliste aufgefiihrten
Teile vorhanden sind. Wenn Teile beschadigt oder nicht vorhanden sind, besuchen
Sie www.tripplite.com/support.

M5X10 (x4)

Paket M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ i i)
M8X30 (x4) Beilagscheibe (x4) Kleiner Abstandhalter Grof3er
(x8) Abstandhalter (x4)
Paket W

Ermmm =g (©)

Ankerschraube (x4) Betonanker (x4) D6 Beilagscheibe (x4)

31

14-04-248-933327.indb 31 5/6/2014 2:58:04 PM



1. Anbringen der Wandhalterung

2a. Montage an einer Holzwand

i-llir—y [T, i
S (}T(’\/ \/l I¢4.5mm | |

Markieren Sie die
exakte Position der
Befestigungslécher |2

lagscheibe
Bohren Sie die Fithrungslocher
'd N\

@ —— Ankerschraube = || =D || ==

@——

Schrauben Sie die
Wandhalterung
an die Wand

/\ WARNUNG

* Stellen Sie sicher, dass die Befestigungsschrauben in der Mitte eines Balkens verankert sind.
Wir empfehlen die Verwendung eines Balkensuchers.

* FUr andere Befestigungsarten muss das Material vom Monteur bereitgestellt werden.

* Der Monteur muss sicherstellen, dass die verwendete Montageflache das Gesamtgewicht des
Gerats einschlieflich des zugehodrigen Materials und aller zugehdrigen Komponenten tragen kann.

14-04-248-933327.indb 32 5/6/2014 2:58:04 PM



. ©60mm -

Markieren Sie die
exakte Position der
Befestigungslocher

Bohren Sie die
Fiihrungslocher

Beilagscheibe
Betonanker = || =3 || =

Ankerschraube

Schrauben

Sie die
Wandhalterung
an die Wand

/\ WARNUNG

* Bei der Montage von Wandbefestigungen an Wanden aus Betonsteinen (auch
Porenbetonsteine oder Betonschalsteine genannt) zuerst Uberprufen, dass die tatsachliche
Betondicke mindestens 35 mm betragt, damit die Betonanker sicher gehalten werden. Keine
Bohrlécher in die Mortelfugen bohren! Vergewissern Sie sich, dass Sie die vormontierte
Wandmontageplatte mit den mitgelieferten Betonankern, D6-Beilagscheiben und Ankerbolzen
an einem starken Abschnitt des Betonsteins montieren. Ein solcher starker Abschnitt befindet
sich normalerweise etwa 25 mm von einem der Enden entfernt zur Mitte des Betonsteines
hin. Anstelle einer Schlagbohrmaschine wird zum Bohren des Bohrloches eine elektrische
Bohrmaschine mit geringer Drehzahl empfohlen, um ein Ausbrechen des Werkstoffs am
Bohrlochausgang zu verhindern, wo der Hohlraum beginnt.

Der Monteur muss sicherstellen, dass die verwendete Montageflache das Gesamtgewicht des
Gerats einschlieflich des zugehdrigen Materials und aller zugehdrigen Komponenten tragen
kann.

14-04-248-933327.indb 33 5/6/2014 2:58:06 PM



3. Installieren der Adapterhalterungen

3-1 Fiir flache Hinterfolie

Beilagscheibe

Hinweis: Verwenden Sie die fur den Bildschirmtyp geeigneten
Schrauben, Beilagscheiben und Abstandhalter.

* Positionieren Sie die Adapterhalterungen so nah wie méglich
in der Mitte des Bildschirms.

* Schrauben Sie die Adapterhalterungen an den Bildschirm.

Alle Schrauben fest anziehen.
Die Schrauben nicht iiberdrehen.

3-2 Fiir versenkte Hinterfolie oder den Zugriff auf A/V-Eingange

ipér Abstandhalter
M8X20

i Kleiner
S —Abstand

Kleiner
Abstandhalter
Kleirter

Abstandhalter

Abstandhalter

14-04-248-933327.indb 34 5/6/2014 2:58:06 PM



5. Hangen Sie den Bildschirm an die Wandhalterung

\

.

Sicherheitsschelle

7
/7 \

/
/

* Hangen Sie den Bildschirm mit Hilfe eines Assistenten oder einer mechanischen Hubeinrichtung Uber die
Oberkante der montierten Wandplatte hinweg in die Wandhalterung ein.

* Die unten an den Adapterhalterungen befindlichen Sicherheitskliemmen hoch driicken und die beiden
Schrauben fest ziehen, um alle Adapterhalterungen an der Wandplatte zu verriegeln.

Wartung

« Uberpriifen Sie in regelmagigen Abstanden (mindestens alle drei Monate), ob die Halterung sicher

angebracht ist.

¢ Falls Sie Fragen haben, besuchen Sie www.tripplite.com/support.

35

14-04-248-933327.indb 35 5/6/2014 2:58:06 PM



TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

14-04-248 » 93-3327_revA

14-04-248-933327.indb 36 5/6/2014 2:58:06 PM



